

Arvida Research and
Development Centre

Centre de recherche et
de développement Arvida

Alcan Non-metallic Standards
Certificate of Analysis

Échantillons-témoins
non métalliques Alcan
Certificat d'analyse

ELECTROLYTIC BATH

BA-01

	Ratio	Excess AlF ₃ (%)	α-Al ₂ O ₃ (%)	Free Alumina (%)	CaF ₂ (%)
Assigned Values*	1.06	12.4	1.5	7.0	6.2
Standard deviation	0.007	0.2	0.1	0.1	0.06
Number of values	50	50	40	10	50

* Values are not corrected for α-Al₂O₃ content.

Certified by D. Bussi eres



Luc Duchesneau
Responsible for Certification
November 1987